PARTS CATALO&@

Y V7t I/ 4




©-0 -G 6o




ENGINE FIGURE INDEX:

TOR #/n SA] SYITEM)

Pl

E2

EBE
LH SIDE COVER

P3

=AW | SRS 18
E3.CYUNDER HEAD,CYLINDER HEAD COVER

__.--—-“‘1 1541

HF—‘:Iﬂ‘

=1 22
T “ J%l S
if‘]o lf39 Sﬁs s 33 = 3 r _ :,.
40- & )yv 5 24 l ’ \P
l | STk % R 42—
'L {_...._.---]-""J *21\%2 Vz

26
34 23 22

P4

RELES | e

E4.CYLINDER,PSITON CRANKSHAFT

P6

ES Adbiies
RIGHT CRANKCASE COVER J_

P7

EE duam
CARBURETOR /—-—-—-—-—._._._._____|

P8




ENGINE FIGURE INDEX:

E8 ARE DTS A £9,
FAN COVER GENERATOR EEEE MR

E7 swmrazit STARTING MOTOR. OIL PUMP
CVT TRANSMISSION & :

P9 P10 P11

12 Wigsnes

QIL COOLER

F11 Zemsemea(sEEC)
4 == AIR CLEANER COMP,

E10 B f*

GEAR TRANSMISSION 13

P12 P13 P14




ENGINE FIGURE INDEX:

P15

P16

AIAC ASSY, (OPTIONAL DEVICE)

P18




CHASSIS FIGURE INDEX:

P19

P20

P21

Fa, WX
== FRONT

P23

P24

P25




CHASSIS FIGURE INDEX:

P26

P27

P29

P31

P33

P34




P38

P37
P40

4
G fF

lp o

o

=

" / 8

t / 5

i#h 4 W

2 =

" ~ e uw

i ;E 82

i e = 14

5 » ]

§:

5| < 5
L Lo

P36
P39

F16. G-MAX LABLE

CHASSIS FIGURE INDEX:




E 1.

L
n
<
@)
X
Z
<
0
@)

32(FOR W/0O SAI SYSTEM)

FOR W/H SAL SYSTEM)




E10O OO (CRANKCASE) ] (]

No. Part No. QTY PART NAME PART NAME
00 0000 00 0oooooo oooooo

1 [C70610000000S 1 0oooooo CRANKCASE ASSY. ,RIGHT

2 |[E1061020000 1 0000000000 BUSH, QUAKEPROOF

3 |90190606500 1 000 00O HEXAGON FLANGE BOLT

4 190190605501 1 Oo0O0 OO0 HEXAGON FLANGE BOLT

5 |G1061070000 1 njn OIL PLUG

6 93540801400 1 poo LOCK PIN

7 |C70610400000 1 pDooo0Q GASKET FOR CRANK CASE

8 193540801400 1 [Doo LOCK PIN

9  |E1061020000 1 poOooOoooood BUSH, QUAKEPROOF

10 |C70620100000 1 pDoo0 CRANKCASE LEFT

11 /90181201500 1 pooOooO HEXAGON FLANGE BOLT (M12*15L)
12 192141200006 1 [Doo PLAIN WASHER

13 /90190801200 1 [DO00000(M8*12L) HEXAGON FLANGE BOLT (M8*12L)
14 192140800001 1 |O00DO(8*1.6T) WASHER (8*1.6T)

15 96510620407 1 Doooong DEEP GROOVE BALL BEARING

16 96510620200 1 poo0Q BALL BEARING

17 196510620301 1 pooO BALL BEARING

18 95572637600 1 [TCcOOO OIL SEAL, TCTYPE

19 95572032600 1 [mTcoon OIL SEAL, TCTYPE

20 (5286010000 1 poooO SECOND AIR REED VALVE COMP
21 INA 1 Dooo0 GASKET SECOND AIR COVER

22 INA 1 poooO COVER,SECOND AIR

23 NA 1 [00O0O0O0o@) GASKET,TUBE

24 INA 1 [00D0oOooo TUBE COMP

25 90190603502 2 [DO0OO0O000(M6*35L) HEXAGON FLANGE BOLT(M6*35L)
26 190190601203 1 000000 (M6*1.0Px12L) HEXANGON FLANGE BOLT(M6*1.0P*12L)




E 1.

L
n
<
@)
X
Z
<
0
@)

32(FOR W/0O SAI SYSTEM)

FOR W/H SAL SYSTEM)




E10 0O 0O (CRANKCASE) (] []

No. Part No. QTY PART NAME PART NAME
00 oooo 00 oooooog oooooog
27 190170820500 2 pooo STUD BOLT

28 90170819800 2 pOooo STUD BOLT

29 90190602700 2 [DOoOoOoO0o(Mer27L) HEXAGON FLANGE BOLT (M6*27L)
30  (C706K 0110000 1 pDoooooo CRANKCASE ASSY .RH/LH.

31 |C70812400000 1 poooooo Oil Pump ,ldle Gear Comp SHAFT

32 (1286320000 1 [DO0O00000(@OSAl AIR PLATE




Vis 5=

Eo

LH SIDE COVER

%m

10.1101

&

ETEEmESE
KT e PGOSHS

E,,_

semE:d,130!
EdV:

4o

|

S a
> = M3
= — a
e
= d > =

S — 5
wD_I.m
5c3
525 %
2 5=
5=<0584
= O
x - 2=
82 e
w O «v
\ E - o/




E2.10 0 O (LEFT SIDE COVER) []
No. Part No. QTY PART NAME PART NAME
00 0000 00 000000 alslalalals
1 |c70630107700 1 [poo @D) SIDE COVER, LH
1 |c70630106D00 1 [poo@D) SIDE COVER, LH
2 |c70630900000 1 |poo SPONGE, FILTER
3 |c70631506500 1 [poooooo@on) DIVERSION COVER ,LH. SID
4 |c70631406500 1 [poooooo@on) OUTSIDE COVER ,LH. SIDE
5 |c70630200000 1 [DOooOoo GASKET LEFT COVER
6 (03540801400 2 oo LOCK PIN
7 |90070601501 3 pDoOoooooooo CR TRUSS HD MACHINE SCRE
8  [00190604001 9 pooooo HEXAGON FLANGE BOLT
9 |c70631600000 3 pDoooooooO PACKING, OUTSIDE COVER ,LH. SIDE
10  [C76031400000 1 [Doooooo@ao) OIL NOTICE LABEL (CHINESE)
11 |c76031400001 1 [poooooo@o) OIL NOTICE LABEL (ENGLISH)




SEIPE AR
E3.CYLINDER HEAD,CYLINDER HEAD COVER




ES0000J0OOO(CYLINDERHEAD,CYLINDER HEAD COVER)

No. Part No. QTY PART NAME PART NAME
00 oooQ 00 oooooo oooooo

1 |C70710100001 1 0oo(@oooo) CYLINDER HEAD

1 |C70710100000 1 DOoOo@OoOoOoon) CYLINDER HEAD

4 (C70712000000 1 OO0 VALVE, EXHAUST

S (C70713000000 1 [poo VALVE, INTAKE

6 |Cc70710700000 1 poooO GASKET, CYLINDER HEAD

7 193541001401 2 |000010%140 LOCK PINO 10* 140

8 190190610000 2 Doooon HEXAGON FLANGE BOLT (M6*100L)

9 190170802900 2 DooO STUD BOLT

10 /90170606300 2 [DooO STUD BOLT

11 |Cc72613200000 1 [Doooooon GASKET, CARB. INSULATOR

12 (72613000000 1 pDooooooo INSULATOR COMP,CARB

14 195513200000 1 |0O00O(3L7D*2.5) O RING

15 72610500000 1 |[Dooooo INTAKE MANIFOLD ASSY.

17 C1261061000 1 00 HOSE CLAMP

18 192040600000 2 [DO00000(M6*1.0P) HEXAGON FLANGE NUT (M6* 10P)

19 |F3222000000 1 |DO0O(C7E) SPARK PLUG

19 |F32220000001 1 |J0O00O(CRTE) SPARK PLUG

20 192431600002 2 [DOoo WASHER

21 (C70714100000 2 [pDoooo@o) VALVE SPRING (blue)

22 (1071440000 2 DooooO RETAINER, VALVE SPRING

23 (1071430000 4 Doo COTTER VALVE

24 |C70730020000 1 poooog CAMSHAFT COMP

25 (C70720600000 1 pOooooo SHAFT, EX ROCKER ARM

26 [C70720200000 2 DooooO VALUE ROCKER ARM ASSY.

29 (70720500000 1 pooooo SHAFT, IN ROCKER ARM




SEIPE AR
E3.CYLINDER HEAD,CYLINDER HEAD COVER




ES0000J0OOO(CYLINDERHEAD,CYLINDER HEAD COVER)

No. Part No. QTY PART NAME PART NAME
00 oooo 00 oooooo oooooo
30 93541001401 4 000010140 LOCK PINO 10* 140

31 |C70724300000 1 pDooood CAMSHAFT HOLDER

32 92140800000 4 |00 (8.4D*17D*1.6T) WASHER (8.4D*17D*1.6T)

33 192040800000 4 COO0DOOMeU D@D HEXAGON FLANGE NUT (M8)

34 (C70711000000 1 Dooooo CYL.HEAD COVER COMP.

35 [C70711200000 1 Dooooo GASKET, CYLINDER HEAD COVER
36 |C70711300000 1 Dooo TUBE CYL.,HEAD COVER

37 190150400800 4 0Do0oO0oo0oo0ooo CR TRUSS HD TAPPING SCREW(M4*8L)
38 |C70711500000 1 0O PARTITION PLATE

39 |C70711100000 1 Dooo CYLINDER HEAD COVER

40 190190602700 4 000000(M6*27L) HEXAGON FLANGE BOLT (M6*27L)
41 |C70711900000 1 Doooo TUBE CYL.ASY.HEAD COVER

42 |C1071451000 2 oooo SEAL, VALVE

43 |[ES706020000 1 Doo WIRE CLIP




SESES | g
E4 CYLINDER,PSITON ,CRANKSHAFT




E4.1 A%, ;3 dhiAs#E (CYLINDER . CRANKSHAFT)

No. Part No. QTY PART NAME PART NAME
IEH B #E B A EHREXALTE

1 |C70665000000 1 R AR EAE R CRANKSHAFT COMP

2 93530402500 2 + AR WOODRUFF KEY

3 193560500600 1 TELE8 LOCK PIN

4 |C706F0100000 1 EhaehEmiEE LH & RH CRANKSHAFT ASSY.

5 |C70621000000 1 RERER K DEEP GROOVE BALL BEAR ONE SEAL

6 |C70611000000 1 |i=EREhA DEEP GROOVE BALL BEAR ONE SEAL

7 |C706F1100000 1 EBRREAMES CONNECTING ROD ASSY.

8 |[C70661300000 1 AR B2 o SPROCKET, VALVE TIME

9 [C70661400000 1 |HEREEE o OIL PUMP , DRIVING sprocket

10 |C70670100000 1 [®E PISTON

11 |C70671500000 2 TEEMK CLIP, PISTON PIN

12 [C70671100000 1 EE PISTON PIN

13 |C70673100000 1 |IEEIRQ) PISTON RING (1)

14 |C70673200000 1 |IEEIRQ) PISTON RING (2)

15 |C70674000000 1 |EHIREE OIL SCRAPER RING COMP

16 |C70640100000 1 |RE CYLINDER

17 |C1072481000 1 RERIAESRR A GASKET , CHAIN ADJUSTER

18 |C70725000000 1 |BHERERAERASRES CHAIN ADJUSTER ASSY

20 |C70725600000 2 |BEIREFEERIRE BOLT

21 95510900001 1 |OFi&z O RING

23 190190601601 2 |NAM B HEXAGON FLANGE BOLT (M6*16L)

24 |C70641100000 1 |RE#EH GASKET, CYLINDER

25 193541001401 2 ELLEH (10*%14) LOCK PIN 10*14

26 |C70724600000 1 o i i R CHAIN, CAMSHAFT

27 |C70724400000 1 |BHERLNR TENSIONER, TIMING CHAIN

28 [C70724700000 1 BEREH GUIDE COMP, TIMING CHAIN

29 |C1072490000 1 R NiRIRFREE SCREW ASSY, TIMING CHAIN TENSIONER

30 |95511500001 1 |OfER O RING

31 |90190601200 1 |NAM EE(M6*1.0P*12L) HEXAGON FLANGE BOLT(M6*1.0P*12L)

32 92140600011 1 | F2E WASHER

GMAX-200 JAPAN (6)

PAGE 1



-+
RN
I

5 B EHEE

O

L]

= —
& i /
Lo |

2

~

—

—

i

>

_|

1

—

o

-0




ES.0 0000 (STARTING MOTOR) []

No. Part No. QTY PART NAME PART NAME

00 0000 00 alslalalals 000000
1 |c70680100000 1 poooo RH. CRANKCASE COVER
2 |C70680200000 1 poooooo GASKET RH. CRANKCASE COVER
3 95572030501 1 frcooo OIL SEAL, TC TYPE
4 193540801400 2 oo LOCK PIN
5 [X20681100003 1 OgoooO GAUGE. OIL LEVEL COMP
6 |NA 1 pooo GAUGE. OIL LEVEL
7 |95511800001 1 looO O-RING
8 190190603000 1 [D0O0000(M6*30L) HEXAGON FLANGE BOLT (M6*30L)
9 90190603502 1 [DoOD0O0(M6*35L) HEXAGON FLANGE BOLT(M6*35L)
10  [90190612200 1 pooooo HEXAGON FLANGE BOLT (M6*122L)
11 [90190611500 4 DOO00O00 HEXAGON FLANGE BOLT (M6*115L)
12 [90190612700 2 [Dooooo HEXAGON FLANGE BOLT (M6*127L)
13 |G1062180000 1 poO SCREEN ,OIL FILTER

14 1062190000 1 [pooo COMPRESSION SPRING

15  [95513100000 1 loo0O ORING

16  |C1062240000 1 booo CAP, OIL FILTER

17 |c1701270000 1 pooo PURSE LOCK

18  |M 22410300006 1 Dooooodo STARTED MOTOR LINE




E6

i
CARBURETOR




E6. 0 0 0 (CARBURETOR) 0 0

No. Part No. QTY PART NAME PART NAME
0o ERERERN 0O goooon oo

1 C71510020001 1 [JO00D00 (CvK1s4,00) CARBURETOR ASSY (CVK154,EXPORT)

3 14029122201 1 0O0oood VACUUM PISTON COMP

4 IN4259RA00 1 00 JET NEEDLE COMP

7 10308882000 1 OO TOP SET

8 (01108031100 2 0O0 SCREW,PAN

9  IN42636330 1 0oon NEEDLE JET

10 |N41327A00 1 Qpgooooo NEEDLE JET HOLDER

11 991013931050 1 |[O000O(#105) MAIN JET

12 IN42445A35 1 |000O0O#35) SLOW JET

13 16155ZG8L 100 1 Qpooo FLOAT VALVE SET

14 10528622101 1 00O FLOAT COMP

17 IN35063F00 1 0oood FLOAT CHAMBER SET

18 12028656000 1 00 O RING

19  IN35063F00 1 00O FLOAT CHAMBER

21 |1785402H0040 1 QOO TUBE SET

31 |12308567001 1 00O HOLDER CAP

32 140003640000 1 JO0o0booOod AUTO BYSTARTER SET

33 1938920400818 1 Qooo SCREW WASHER

34 10908732001 1 00O SET PLATE

35 |NA 1 JO0ooood THROTTLE POSITION SENSOR (TPS)
36 NA 1 00O SCREW




/ CVT TRANSMISSION




E7.1 EEE:ER#E (CVT TRANSMISION )

No. Part No. QTY PART NAME PART NAME
I5H FHRE 2= B aiE EHEXLTE

1 |C71230010000 1 |#RERENEAERK BELT PULLEY COMP ASSY.

2 |C71237010000 1 |#EREERwRES BELT PULLEY COMP,DRIVEN FACE

3 |P1123410000 1 IR RNE NUT

5 |C31234300000 3 |MAIEE SPRING,CLUTCH

6 |C71234410000 1 |BEEHRER PRESSURE PLATE,CLUTCH

7 |C71234500000 1 Bt & 2 AR PRESSURE PLATE,CLUTCH

8 (92180700000 3 |EEMOIR RETAINING RING E TYPE

10 |C71235200000 1 |EREmEEE SPG,DRIVEN FACE

11 |C71235300000 1 BHER SEALED SOCKET

12 [95513700002 2 (O’ 0-RING

13 (95593441400 2 GEmE OIL SEAL G TYPE

14 |C1123250000 3 WE BUSH

15 |C1123240000 3 BRE PIN,GRIDE

16 |C71232110000 1 AEWEREmAREHEE BODY COMP,DRIVEN FACE

17 96520690200 1 | EHIFEE R DEEP GROOVE BALL BEAR ONE SEAL

18 (92162800000 1 CEIR RETAINING RING C TYPE

19 |C71231000000 1 WEREI mALEHEE DOBY COMP,DRIVEN FACE

20 96550202900 1 |i=etEh NEEDLE BEARING

21 |C71235100000 1 HMamNEREHEE OUTER BODY COMP,CLUTCH

22 192041200002 1 |[RAM HEXAGON FLANGE NUT

23 192141200005 1 A E] PLAIN WASHER

24 |C81220000000 1 R (VEY) V BELT

25 |C71211000000 1 EEERE@EES FACE MOVABLE DRIVE

27 192141200005 1 2 E] PLAIN WASHER

28 192041200002 1 |7RAM HEXAGON FLANGE NUT

29 |C71212000000 6 |BEERFHESE WEIGHT ROLLER COMP.

30 |C71213200000 3 BB SIDE PIECE

GMAX-200 JAPAN (9)

PAGE 1



/ CVT TRANSMISSION




E710 00000 (CVT TRANSMISION) []
No. Part No. QTY PART NAME PART NAME
0o ooon 00O ooogoon ooooon
31  [C71213100000 1 0on RAMP PLATE
32 [C71210500000 1 oo BOSSMOVABLE DRIVE FACE
33 |C71210600000 1 Ooodo DRIVE FACE
34 [C71236010000 1 oooon DRIVEN PULLEY ASSY.




OPTIONAL DEVICE

B
-

AR R
]é "({] UANTITY: 1
g

AN
X

g

L

mmm

i

A
~—
152
-
=
-

IE 0L e

FAN COVER. GENERATOR

[2\FRz,

TSR
Al PCORYT

®:1.441

Em
i

it :1.001
IR
=
Al
i
TLBEE [T K
(R

0

E&




ES. DO ODOOOO (FAN COVER,GENERATOR) []
No. Part No. QTY PART NAME PART NAME
00 0000 00 0o0oooQ alslalalals
1 |C72210000000 1 Doooooo A.C.G COMP.
2 [C72210100000 1 oo FLYWHEEL COMP
3 |Cc72210200000 1 pooo STATOR COMP
4 190190602700 3 [Dooooome2rL) HEXAGON FLANGE BOLT (M6*27L)
5 190190501201 2 DOooDOooO HEXAGON FLANGE BOLT (M5*12L)
6 192110500000 2 DooooQg SPRING LOCK WASHER
7 192141200005 2 bhoo WASHER
8 92041200000 1 DOoOooOoO HEXAGON FLANGE NUT
9  |c70430000000 1 oo FAN
10 190190601204 4 [DO00O0O0O0(Me*1.oP12L) HEXANGON FLANGE BOLT
11 |C70420000000 1 [boo FAN COVER
12 190150501600 2 DOooDOoDOO0O0O00 CR TRUSS HD TAPPING SCREW
13 |C1042030000 1 [boo RUBBER PLUG
14 190180602000 1 [Dooooomer20L) HEXAGON FLANGE BOLT (M6*20L)
15 |C70421000000 1 bopoooo,0oo0Oo0 COOLING HOOD (1)
15 [C70422100001 1 pDooooo,0o0o0O00 COOLING HOOD (1)
16 [C70421100001 1 DOoooOoo COOLING HOOD (2)
17 |Cc1701260000 1 [boo RUBBER PLUG
18 190130300800 2 DooooooooMste) CR ROUND HD TAPPING SCREW (M3*8L)
19 |C70421200000 2 [Doooo SEAL,COOLING HOOD
20 [C76031300001 1 Dooooooo@o) OIL NOTICE LABEL (ENGLISH)
20 [C76031300000 1 Dooooooo@o) OIL NOTICE LABEL (CHINESE)
21 [C1701290000 1 pooo PLASTIC LOCKER
22 90110401200 4 [DooDooOO0OO0(M4x12L) CR PAN HD TAPPING SCREW
23 92110500000 2 DO0 PLAIN WASHER
24 [C10422700001 1 pDOooo AIR PIPE
25 [C72810100000 1 Doooooo HEAT PROTECTOR
26 (90110401200 2 DooDOooOooOO(M4*12L) CR PAN HD TAPPING SCREW




i}
HEEFE, R
STARTING MOTOR. OIL PUMP

: |
5/
}@

1




E9.1 : (STARTING MOTOR.,OIL PUMP)
No. Part No. QTY PART NAME PART NAME
I5H EHRE #=E B aiE EHEXLTE
1 [C72430010001 1 |EmBAEIRIERK ONE WAY CLUTCH
2 196590283200 1 R e EH AR NEEDLE BEARING
3 |C72440000001 1 [ GEAR SPROCKET
6 [90210801600 3 |RAEREEE SOCKET BOLT
7 [C1243060000 1 |SHEMEE(L) LOCK NUT (L)
8 (92142200000 1 |FEE(22*31*2.5) WASHER (22*31*2.5)
10 |C70810300000 1 |BEmZR IR OIL PUMP SPROCKET
12 {90180602500 2 NAM 13 HEXANGON FLANGE BOLT
13 |C70810010000 1 T RR AR OIL PUMP COMP.
14 193560301400 1 TELE8 LOCK PIN
15 |92141000015 1 | F2E PLAIN WASHER
16 92180800000 1 ERIR E-TYPE CLIP
17 |C70812200000 1 |¥HREEE & OIL PUMP DRIVING CHAIN
18 |C1242040000 1 |2 ENRE i b SHAFT, START REDUCTION GEAR
19 [C1242010000 1 |EENBREER GEAR, STARTER REDUCTION
20 [C72410010000 1 EsEEHEE MOTOR ASSY STARTER
21 90180602000 2 |NAf BEFE(M6*20L) HEXAGON FLANGE BOLT (M6*20L)

GMAX-200 JAPAN (20)

PAGE 1



RERERRE

E10

13

GEAR TRANSMISSION




E10. GMAX 200 GEARBOX B O
No. Part No. QTY PART NAME PART NAME
0o oo HEN goooon goooon
1 |C2141011000 1 |O0ood TRANSMISSION COVER
2 |C2141021000 1 [QpDhOOoOono TRANSMISSION COVER GASKET
3 93541001401 2 (D000 (@a0*14) LOCK PIN
4 196510630100 1 |[JO000O0O0O(1.301) BALL BEARING
S 96510600200 1 0000001002 BALL BEARING
6 96530622200 1 00000 (6222 BALL BEARING.DOUBLE SEALED
7 |C71411000001 1 |0Ood DRIVE SHAFT
8 |Cc71412000001 1 [DoOOoOOo0 IDLE GEAR COMP.
9 |C71414100000 1 |00 AXLE DRIVE
10 |C71413100001 1 [QDOoOO0 FINAL GEAR
11 192172200000 1 cCOO0D (22 RETAINING RING C TYPE
12 95572742702 1 [TCO OO (O42%0 25.8*Tt) OIL SEAL TCTYPE
13 92165000000 1 coobo@o) RETAINING RING CTYPE
14 M2407430000 1 [pDLhOoOoon PIVOT REAR BK.SHDE
15 195510800000 1 |O00O(7.5%1.5) O RING
16 90190805001 1 [DO00O00Omse s0L) HEXAGON FLANGE BOLT
17 190190805500 1 [DO0OO0O000O(M8*45L) HEXAGON FLANGE BOLT
18 190190804003 4 [DO0D0O0O0O(@M8*40L) HEXAGON FLANGE BOLT
19 90190802600 1 Jo0o0OOoommsc2eL) HEXAGON FLANGE BOLT
20 192060800000 1 [DO0OO0000O(M8%1.25P) HEXAGON FLANGE NUT
21 |P1062150000 1 [QOoOO0 OIL BOLT
22 195511300001 1 ©o0Od O-RING
23 IM2701070000 1 |0od RUBBER PLUG







E11. % s 0508 B8A ;"!(AIR CLEANER COMP.)
No. Part No. - QTY PART NAME PART NAME
I5H EHRE #=E FEHhxAiE EHEXLTE
1 |C72620000001 1 |ERIEEFFRMEASUME EEEC) |AIR CLEAN ASSEMBLY
3 [C72620200000 1 |EE COVER
4 |P6262270000 1 |ERE INTAKE PIPE
5 (92221300001 1 R EX CLIP
6 |NA 1 AR ELEMENT
7 |C72620400000 1 |2E ELEMENT PARKING
8 |C72620700000 1 MERBEMRE ELEMENT & PACKING ASSY.
9 |C72620500002 1 |HREE(SME EEEC) JOINT TUBE
11 {92221000001 1 |k EX CLIP
12 92221300001 1 |t EX CLIP
13 |C72623600000 1 |EBEE TUBE TWO WAY
14 |M2262110000 1 RERIR CLIP
15 |M2262380000 1 |REXR CLIP
16 |90150502500 8 LET TAPPING SCREW
17 92201200000 1 |EREX CLIP
18 [C72620700000 1 |[HEERE DUST-PROOF RUBBER
19 |C72620600001 1 |#E BUSH
20 [C72620600000 1 |#BE BUSH
21 90190603500 1 [ FdhAg AR (ME*30L) HEXAGON FLANGE BOLT (M6*30L)
22 190190604500 1 [ R EEE (M6*45) HEXAGON FLANGE BOLT (M6*45L)
23 192140600005 1 |F2E WASHER (6.4D*13D*1T)
24 |C76340106000 1 %+ [EFLH(E.D) bracket rear fender
25 190190802000 2 | Fp W EAE (M8 *20L) HEXAGON FLANGE BOLT(M8*20L)

GMAX-200 JAPAN (18)

PAGE 1



C12 tRidehles
OIL COOLER




E12. 0 00O 0O 0O (OIL COOLER) ]
No. Part No. QTY PART NAME PART NAME
00 oooo 00 oooooo oooooo
1  |C5083010000 1 |000oOoooo OlL COOLER ASSY
2 INA 1 0000000 RADIATOR, LOWER
3 INA 1 [pooOooog RADIATOR, UPPER
4 |G1061070000 1 OO0 OIL PLUG
5 |C5083040000 1 000oOoooo OIL SEAL
6 93560401000 2 Qoo LOCK PIN
7 190210601800 8 [pOoOoOoOoOO HEXAGON SOCKET HD. CAPS
8  |C5083080000 1 00O0Oooo OIL FILTER JOINT
9  |C1082020000 1 00000 OIL FILTER
10 |C70830500000 1 [DOoO00000Q OIL COOLER PIPE (1)
11 70830600000 1 [DO0O00000P) OIL COOLER PIPE (2)
12 5083070000 4 0OO0O0O0 JOINT BOLT,OIL HOSE
13 92141200006 8 |DOO WASHER




MUFFLER

FEEs

E13




E13. 00O 0O /MUFFLER ] M
No. Part No. QTY PART NAME PART NAME
0o ooon HEN ooooon ooooon
1 |C72815010001 1 JO00D00o0oOo@oon) MUFFLER ASSEMBLY
2 |M22810100007 1 |Doon HEAT PROTECTOR
3 190050602000 2 0000 C-R PAN HD MACHINE SCREW
4 192140600015 4 [DOOOO0 PACKING
S |C328A040000 2 OO0 CIRCLET
6 |C328A020000 2 0000 INNER SPACER
7 190050601000 2 0000 C-R PAN HD MACHINE SCREW
9 |HE2810700000 1 |0oon SEALING BUSH
10 |C72810800000 1 Qpoooo CONNECTOR ASSY.
11 |C72811010000 1 [JO0oboogod FRONT SECTION, MUFFLER
12 |HE281020000 1 Qpoobooboboobobobon GASKET, MUFFLER
13 192050800000 2 0OO0O0ODObOOO) HEXAGON CASTLE NUT
14 190191005501 1 Ooboogd HEXAGON FLANGE BOLT
15 190191008500 1 Qpooooo HEXAGON FLANGE BOLT




(M2-200)
HEEL

=
REAR




El4. OO /00 / ENGINE REAR WHEEL H

No. Part No. QTY PART NAME PART NAME
00 0000 00 000000 alslalalals

1 [C76340006500 1 Doo@o) REAR FENDER

2 90190601200 2 [DooooOMer1.0P12L) HEXAGON FLANGE BOLT(M6*1.0P*12L)

3 [M240G320000 1 [00000130/60-13 REAR TIRE

4 |M2406101770 1 pDoo@s'oon) REAR WHEEL RIM

4 |M24061016D00 1 pDoo@s oon) REAR WHEEL RIM

5  [P140B330000 1 oo VALVE

6 |M24068000001 1 00000 @20mm) REAR BRAKE DISK

7 Cc1403510000 5 |[D00000(M8 1.25P+24L) SCREW, FR BRAKE DISK (M8* 1.25P* 24L )

8 [M2406840000 1 oo BUSH

9  |M2406834000 1 0O REAR ENGINE BRACKET

10 96530600300 1 pDoooooodo BALL BEARING, DOUBLE SEALED
11 (92141600002 1 [DoO WASHER

12 192011600000 1 [Dooo U TYPE SPRING NUT

13 90190804501 1 pDooooo HEXAGON FLANGE BOLT

14 90190804501 1 000000 HEXAGON FLANGE BOLT

15 190190802601 2 Doooo0 HEXAGON FLANGE BOLT

16  |M24066022J06 1 pDooo REAR BRAKE CALIPER

17  |M2403720000 1 [Dooooe) BRAKE TUBE CLAMP (B)

18 |M2403710000 2 [Doooo@) BRAKE TUBE CLAMP (A)

19 90190602002 3 |[DO0OoOO00oMme 20L) HEXAGON FLANGE BOLT

20 V2701050000 1 Doow4s00) RUBBER PLUG

21 [M240F1200006 1 [Dooo PIN, PADS

22 [M240F1000006 2 DoOooOo PAD

23 [M240F1300006 1 0O CLIP

24 [M240F1100006 1 00 Y OKE

25 [M24037000001 1 Doooo REAR BRAKE HOSE

26 (92163500000 1 lcoOoO CCLIP




(M2-200)
HEEL

=
REAR




E14. 00O /00O /ENGINE REAR WHEEL M
No. Part No. QTY PART NAME PART NAME
0o goog 0d gouooon goooon
27 IM2406824000 1 goon REAR ENGINE BRACKET ASSY.
28 IM26340706500 1 goog TAIL FENDER
29  M26340310001 1 gooood BRACKET, RH TAIL FENDER
30 M26340200001 1 gogogoond BRACKET, LH TAIL FENDER
31 90190602002 3 googagnd HEXAGON FLANGE BOLT







FIOO0O00000/Ja0000/000-COVERUPPER&LOWER.HANDLE BAR.SUN PLATE.

No. Part No. QTY PART NAME PART NAME
oo 0oo0 00 0ooooo 00000
1 |M26130001NO 1 [pO0OO0ooOoo,00 HANDLE COVER UPER(RED)
1 |M26130004W0 1 [pOO0o0O0o,00 HANDLE COVER UPER(BLUE)
1 |M26130007NO 1 [pOoOooOo0,o00 HANDLE COVER UPER(GRAY)
1 |M2613000270 1 pOoO0Oo0,o00 HANDLE COVER UPER(yellow)
2 IM2614001650 1 [pOO0OoOoooo HANDLE COVER LOWER
3 IM26120026000 1 [pO00O0O0O000O0 HANDLE BAR ASSY.
4 M 2613020000 1 pOoOooo AGAINST SUN PLATE
5 190110401200 11 000000000 (M4*%12L) CR PAN HD TAPPING SCREW(M4*12L)
6 190191005002 1 [DO0O0000(M10*1.25P%50L) HEXAGON FLANGE BOLT (M10*1.25P
7 |C1612011000 1 [pOOoo PLAIN RING
8 192061000001 2 [DO00000(M10%1.25P) HEXAGON LOCK NUT (M10*1.25P)
9 90040601400 2 000000000 (M6%14L) CR PAN HD MACHINE SCREW(M6* 14L
10 192140600005 2 |00 0 (6.4D*13D*1T) WASHER (6.4D* 13D* 1T)




&—11
&— 11 41l

10

B\
SPEEDOMETER

F2

&—11




F2 0 O /SPEEDOMETER ] ]
No. Part No. QTY PART NAME PART NAME
00 0000 0o oooooo oooooo
1 |M25610010006 1 [0000@o0) SPEEDMETER ASSY. (PGO logo)
2 [M256A020000 1 00O LENS
3 M256A070000 1 OO DECORATED PLATE
4  INA 1 OO0 BASE
S [M256A040000 1 [DOo0o0 DIGITAL CLOCK
6  M256A050000 1 D000 ADJUSTING BUTTON ASSY.
7 [M256A080000 6 (D000 BULB
8  [M256A140000 1 D000 CONNECTING WIRE
9  M2544000000 1 [000000(@) SPEED METER CABLE ASSY
10 NA 1 00O INNER WIRE
11 190110401200 4 [D00000000(M4*12L) CR PAN HD TAPPING SCREW(M4*12L)
12 M 256A090000 1 [DOoO0OO0 SPEEDOMETER DECORATED PLATE




M. BER . SRR ( ARMER)

CABLE.SWITCHBACK MIRROR

F3.2

38




F3200/00/000 /CABLE.SWITCH.BACK MIRROR

No. Part No. QTY PART NAME PART NAME
00 oooo 00 oooooo oooooo

1 |M261F010000 1 [0000,00 LH BACK MIRROR

2 [M2546000000 1 [DO0O0O00o00Oo(c2o0) HANDLEBAR SWITCH ASSY, LH
6  [C254F0300005 1 [DO000200 CASE,SWITCH UNDER 2 ASSY.
7 [M254F020000 1 [D0001 CASE,SWITCH UNDER 1

10 M 240C190000 1 D000 LEVER,LH BRAKE

11 M 25480300000 1 DO0OO0O0OoOooo STOP SWITCH COMP

12 |P154F390000 1 0000 SCREW,PAN HEAD

13 |P154F400000 1 0000 SCREW,PAN HEAD

14 M 24030040000 1 00000 MASTER CYLINDER, FR BRAKE
16  |P140C130000 2 0O SCREW

17 |P140C120000 1 D000 CAP,RESERVOIR

18  |P140C110000 2 OO DIAPHRAGM,RESERVOIR

19 |P140C240000 2 [DoOo BRACKET,MASTER CYLINDER
20 |P140C250000 2 00000 HEX SOCKET HEAD BOLT

21 |P140C220000 2 0O BOLT

22 |P140C230000 2 0000 FLANGE NUT

23 |[M240C190000 1 D000 LEVER,RH BRAKE

24 M 25480300000 1 [DO0000 SWITCH COMP

25 |P25480000001 1 [D000000 SWITCH ASSY.RH HANDLEBAR
26 |P254H0100001 1 0000200 CASE,SWITCH UNDER 2 ASSY.
27 |C25410000001 1 00000 GRIP ASSY, LH

28 |C25420000001 1 00000 GRIP ASSY, RH

29  |P154H020000 1 [D0001 CASE,SWITCH UNDER 1

30  |P154F400000 1 [DOoOoOoOoOoQ C-R ROUND HD TAPPING

31  |P154F390000 1 0000ooo C-R ROUND HD TAPPING




M. BER . SRR ( ARMER)

CABLE.SWITCHBACK MIRROR

F3.2

38




F3200/00/000 /CABLE.SWITCH.BACK MIRROR

No. Part No. QTY PART NAME PART NAME
00 ooond 00 0oooooo oooOooo
32 M24037000001 1 0000000 REAR BRAKING TUBE

33  |P14038110000 1 0000000 JOINT BOLT,BRAKE HOSE

34 192141000002 4 00O PLAIN WASHER

35 |M25446000003 1 000000 THROTTLE CABLE

36 190040501200 1 [D00000000 CR PAN HD MACHINE SCREW(M5*12L)
37 IM261F020000 1 [p0000,00 RH BACK MIRROR

38  IM2616000000 1 [pO0O0o0,00 BACK MIRROR COMP

39 |M24063040000 1 00000 REAR BRAKING MASTER CYLINDER
40 \M24036020000 1 [DooO0o FRT BRAKING TUBE




B X
FRONT FORK

4,




FA4. 2 F1Y FRONT FORK / M2-125 & M2-150 M2-200
No. Part No. Q'TY PART NAME PART NAME
“FIE! Evalhii I Byl FIFH Y #F FIFRL £
1 |M24430007202 1 |y (el FRONT FORK ASSY
1 |M24430006D02 1 gy G FRONT FORK ASSY
2 |c144C160000 2 |yt OIL SEAL
3 |c144C030000 4 |igge HEXAGON BOLT
4 |C144C040000 2 |wmesy BOOT
5 |c144C050000 2 [[Ipeea BOLT ASSY.
6 |M244C061000 2 | SPRING, FRONT FORK
8 |c144C080000 2 INNER.TUBE COMP
10 [C144C100000 2 |Gl PLAIN WASHER
11 [C144C110000 2 |4 e HEXAGON BOLT
13 |C144C130000 1 |# GASKET
14 [C144C140000 1 [pyme COVER
15 |C144C150000 1| e INNER BEARING CAGE
17 |M244C200000 1 ElE UNDER BRACKET,COMP.
18 |M244C2100002 1 &9 sy TUBE COMP. LH
19 |M244C2200002 1 |9t ey TUBE COMP. RH
18 |M244C2106D02 1|5 ey TUBE COMP. LH
19 |M244C2206D02 1 |19t ey TUBE COMP. RH
20 [99010600000 19 [shZkaM4") BEARING BALL(1/4")
21 99010400000 26 |85k (532) BEARING BALL
22 |E1444050000 1| FpE e UPPER RING-SHAPE NUT
23 |E1444040000 1 ey STEERING SHAFT LOCK NUT
24 [M26320011N0 1 gt BGTe) FR FENDER
24 |M26320014W0 1 gt @) FR FENDER
24 [M26320017N0O 1 it BeE) FR FENDER
24 |M2632001270 1 [ B ) FR FENDER
25 (92140600018 5 | HEg PLAIN WASHER
26 [90040601600 6 | Je s EAS (M6*16L)  |CR PAN HD MACHINE SCREW
27 92110600000 5 |J#3E51(6D*1.8T) SPRING WASHER

GMAX-200 JAPAN (22)

PAGE 1



B X
FRONT FORK

4,




F4.20 0 FRONT FORK /M2-125 & M2-15000 M 2-200 H
No. Part No. QTY PART NAME PART NAME
00 0ooQ 00 0oooong ooooong
25 192140600018 5 000 PLAIN WASHER
26 190040601600 6 [DO0O000D0OO(M6*16L) CR PAN HD MACHINE SCREW
27 192110600000 5 |0000(6D*1.87) SPRING WASHER
28 M 2544020000 1 [DOoO0oOoo@) SPEEDMETER CABLE CLIP COMP (R)




G . AR . BRI
——= TIREFRT WHEEL.FRT CALIPER,




F5.2 gl #2407 /TIRE.FRT WHEEL

No. Part No. QTY PART NAME PART NAME
H[ HIT Y Bk HIFfLL £ FIEA L £

1 |C14025010000 1 [y AXLE , FR WHEEL

2 |P1401010000 1 | SPACER

3 (95572235700 1 | TCERE OIL SEAL, TC TYPE

4 96520620100 2 |FIEHRSREAR62010) ONE SHIELD BALL BEARING

5 |P9402401000 1 | SPACER

6 |M24035010001 1 |mige e BRAKING DISK

7 |Cc1403510000 5 |fiarE B (MS*1.05P%24L)  |[SCREW, FR BRAKE DISK(M8*1.25P*24L)

9 |M24011017700 1 |fipsEI3") 80 FRT WHEEL

9 |M24011016D00 1 |3 S FRT WHEEL

10 |M240B320000 1 [pise sy 120060-13 FRT TIRE

11 |P140B330000 1 |5 VAVLE

12 |P0566002000 1 |iEsetsy METER GEAR ASSY

13 (95574052600 1 [JiH(TC 4052) OIL SEAL

14 (92171800000 1 |cEjeg CCLIP

15 (92141900001 e PLAIN WASHER

16 |P1566050000 1 | PAD

17 |P1566040000 1 [ Al SPEEDOMETER GEAR

18 {92141900002 e T PLAIN WASHER

20 92061200001 1 |[FSAEPE(M12%1.25P) LOCK NUT(M12*1.25P)

21 |M2403301000 1 [fged sy BRAKE CALIPER, FRONT

22 |M240C010000 1 |ardig s PAD ASSY.

23 |M240C020000 1 |igar YOKE SPRING

24 |M240C050000 1 [ SPRING PIN

26 |M240C030000 1 [ CLIP

27 90191004003 T e HEXAGON FLANGE BOLT (M10*40L)

GMAX-200 JAPAN (23)

PAGE 1



WINDSHIELD.FRT INNER CONER.

FRT HEAD LIGHT,

AR, BIVE L B AR

Fb




F6 BRI 2/ 4S/WINDSHIELD.FRT INNER CONER. FRT HEAD LIGHT.

No. Part No. Q'TY PART NAME PART NAME
“FIE! FTFHEE Plet Y E IR F
1 |M26210001NO 1 ([BES WIND SHIELD(RED)
1 [M26210004W0 1 |gEs WIND SHIELD(BLUE)
1 |M26210007NO 1 e WIND SHIELD(GRAY)
1 [M2621000270 1 |gEs WIND SHIELD(YELLOW)
2 90040601400 2 [ FRBpEESSIES (M6*14L)  [CR PAN HD MACHINE SCREW(M6*14L
3 |M2621010690 1 [EyanE WINSHIELD,OUTER COVER(BLACK)
3 |M26210100001 1 |presene WINSHIELD,OUTER COVER(CARBON)
4 192370500003 2 U B 0S) U TYPE SPRING NUT
5 [90150501602 9 [ I hEEE F IS (MS5*16L) [CR TRUSS HD TAPPING SCREW (M5*16L)
6 |M262C0126500 e INNER COVER,FRT
7 |90130501400 12 | AAEEEEFIZ5EE(MS*14L) - |CR ROUND HD TAPPING SCREW (M5*14L)
8 |M2623010650 1 |Hi ek COVER,VIN
9  |M2623020650 GRS PANEL,FRT.INNER COVER
10 |M2701010000 2 |PuhsE PUSH RIVET
11 |M26610000005 1 EaE A HEAD LIGHT ASSY.
12 98251226000 2 |#Ers) POSITION LAMP (LED)
13 |M266A0200003 1 e g DUMMY HEADLAMP ASSY.
14 98151260551 1 |FEeiw(H4,60/55W) HEADLAMP BULB (H4,60/55W)
15 98251226000 2 |SREPEGH POSITION LAMP (LED)
16 |M266A0000005 1 B s WIRE ASSY.
17 |90130501400 6 |4 FRIBEEHEITY IS (M5*14L)  |CR ROUND HD TAPPING SCREW (M5*14L)
18 92140600005 1 | #[E16.4D*13D*1T) WASHER (6.4D*13D*1T)

GMAX-200 JAPAN (24)

PAGE 1



STEP FLOORSTEP PLATE,

ENPIAR

7




F7O00O0O STEPFLOOR.STEP PLATE. ]
No. Part No. QTY PART NAME PART NAME
0o oooo oo oooooo oooooo

1 |M2624001650 1 0O0o0@)Ooo) STEP FLOOR,LH

2 M262D001650 1 DoOo@) STEP FLOOR,RH

3 M26240117L0 1 DOoOO0@Oooooo KEEL COVER,LH

4 M262D0117L0 1 DOoOO0@ooooo KEEL COVER,RH

S M26240216500 1 0O0o0oO@) PANEL COVER,PEDAL LEVER(LH)

6 M262D0216500 1 DOo0O00(@) PANEL COVER,PEDAL LEVER(RH)

7 IM26240806505 1 [pOoooo LEFT HANGER COVER

8 IM26240706505 1 [pOoooo RIGHT HANGER COVER

9 90040601400 4 000000000 (M6*14L) CR PAN HD MACHINE SCREW(M6* 14L
10 90040601400 8 [DO0O0O0D000DOO(M6*14L) CR PAN HD MACHINE SCREW(M6* 14L
11 190210602001 4 000000 HEXAGON SCOKET SCREW

12 192370500003 2 [000000(M5) U TYPE SPRING NUT

13 M 2624500000 1 0O00(@) MAT,STEP FLOOR(LH)

14 M 262D500000 1 DoOo@) MAT,STEP FLOOR(RH)

15 190110401200 4 000000000 (M4*12L) CR PAN HD TAPPING SCREW(M4*12L)
16 92140600005 4 |000 (6.4D*13D*1T) WASHER (6.4D* 13D* 1T)

17 192140600018 4 00O WASHER

18 190130501400 2 0000000000 (M5%16L) CR TRUSS HD TAPPING SCREW (M5*16L)




F8 BIT®E , MBS TIEE . 3Lk
—— FRT LOWER COVER.STEPFLOOR

COVERFRONT FENDER

e
£
N
A
/13
; 4 ] A "
/ ( S B i
4 q
¢ 1 Y
18
v
# ¥
4 1 K
; 19,
- o
s
. d



PGO PARTSCENTER
鉛筆

PGO PARTSCENTER
25

PGO PARTSCENTER
楕円

PGO PARTSCENTER
線


FeOOO/ODDODDoO/OOO /ERT LOWER COVER.STEPFLOOR LOWER COVER.FRONT FENDE

No. Part No. QTY PART NAME PART NAME

00O 0000 00O Oooooo Dooooo
1 M26263017L00 1 poo@)oo LOWER COVER(LEFT)
1 |M26263017N00 1 poo@)oo LOWER COVER(LEFT)
1 |M26263016900 1 D0OO0@)o0 LOWER COVER(LEFT)

2 |M262650271 00 1 poo@)od LOWER COVER(RIGHT)

2 |M26265027N00 1 poOo@)o0 LOWER COVER(RIGHT)

2 |M26265026900 1 poo@)oo LOWER COVER(RIGHT)

3 |M26213001NO 1 pooooo@)on TURN SIGNAL FRONT ASSY,INNER COVER(LH)
3 |M26213004W0 1 pooooo@)on TURN SIGNAL FRONT ASSY,INNER COVER(LH)
3 |M2621300690 1 pooooo@)oo TURN SIGNAL FRONT ASSY INNER COVER(LH)
3 |M2621300270 1 popoooo@)oo TURN SIGNAL FRONT ASSY ,INNER COVER(LH)
4 |M262A3001NO 1 popoooo@)oo TURN SIGNAL FRONT ASSY INNER COVER(RH)
4 |M262A3004W0 1 pooooo@)on TURN SIGNAL FRONT ASSY INNER COVER(RH)
4 |M262A300690 1 pooooo@)oo TURN SIGNAL FRONT ASSY INNER COVER(RH)
4 |M262A300270 1 pooooo@)oo TURN SIGNAL FRONT ASSY INNER COVER(RH)
S M2633001650 1 pOoOo0dg LOWER COVER,FRONT

6 192370500003 6 [D0O0O000(M5) U TYPE SPRING NUT

/190130501400 2 000000000 (M5*16L) CR TRUSS HD TAPPING SCREW (M5* 16L)

8 90130501400 6 00000000 (M5%14L) CR ROUND HD TAPPING SCREW (M5*14L)

9  |M266C1210000 1 poooooo SIGNAL LAMPASSY ., LH

13 198221210990 2 0DoOoO BULB (ORANGE)

14 |M266C060000 1 D000 CONNECTING WIRE, LH

15 |M266D1210000 1 poo0oon TURN SIGNAL FRONT COMP,.RH

19 |M266D060000 1 D000 CONNECTING WIRE, RH

10 |M266C020000 1 DOOOOO LAMP COVER, LH

12 |M266C010000 1 DOO0OO0O0 SIGNAL LAMPBASE, LH




F8 BIT®E , MBS TIEE . 3Lk
—— FRT LOWER COVER.STEPFLOOR

COVERFRONT FENDER

e
£
N
A
/13
; 4 ] A "
/ ( S B i
4 q
¢ 1 Y
18
v
# ¥
4 1 K
; 19,
- o
s
. d




FeOOO/ODDODDoO/OOO /ERT LOWER COVER.STEPFLOOR LOWER COVER.FRONT FENDE

No. Part No. QTY PART NAME PART NAME
00 oooo oo oooooo oooooo

16 |M266D020000 1 pooood LAMP COVER, RH

18 |M266D010000 1 000000 SIGNAL LAMP BASE, RH

20 M 266C050000 4 0000 TAPPING SCREW

21 \M2626030650 1 poo@oo) COOLING COVER

22 190130501400 6 [JO000000D00(M5*14L) CR PAN HD TAPPING SCREW(M5*14L)
23 M 2701090000 1 0000 ANTI-WATER RUBBER

24 [E9666080000 5 00O FIXTURE CLAMP

25 |M27010800000 1 Dooo HEAT PROTECTING PACKING




HSE TS #1750, 58 THSE .
BODY COVERMIDDLE COVER,
RR LUGGAGE.BODY LOWER COVER.




FOO0OO0/O00Oo/oboboo/obobbn /BODY COVER.MIDDLE COVER. RR LUGGAGE.BODY LOW

No. Part No. QTY PART NAME PART NAME
00 0ooo 00 000000 000000

1 |M26250116500 1 0000 FUEL TANK COVERFR.

2 M26253001NO 1 D000 ,0o BODY COVER,LH(RED)

2 |M26253004W0 1 [D000,00 BODY COVER,LH(BLUE)

2 |M26253007N0 1 [D000,00 BODY COVER,LH(GREY)

2 IM2625300270 1 D000 ,0o BODY COVER,LH(YELLOW)

3 M26255001N0 1 [DoOoOo, oo BODY COVER,RH(RED)

3 |M26255004W0 1 [D0ooOo ,00 BODY COVER,RH(BLUE)

3 |M26255007N0 1 [D000,00 BODY COVER,RH(GREY)

3 M2625500270 1 D000 ,0o BODY COVER,RH(YELLOW)

4 |M2625020650 1 ODoooo BODY COVER,LOWER

5 IM2676000770 1 [DO0ooOo,00 RR LUGGAGE BRACKET

5 |M26760007R0 1 [D000,000 RR LUGGAGE BRACKET

6 90210803504 3 pooooo HEXAGON SOCKET HEAD BOLT

7 192140800010 3 [0 00 (84D*17D*1.6T) WASHER (8.4D* 17D* 1.6T)

8 90130501400 2 Do00O0OD0OO000(ME*14L) CR PAN HD MACHINE SCREW(M6* 14L

9 90040601400 1 000000000 (M6*14L) CR PAN HD MACHINE SCREW(M6* 14L

10 90130501400 1 00000000 (M5*14L) CR ROUND HD TAPPING SCREW (M5*14L)

11 |M2701020000 1 [0Doo0o WATER PROTECTIVE RUBBER

12 |M25213010001 1 [Do0oo@Oo)oo TANK COVER(W/O EEC,ROUGH)




HSE TS #1750, 58 THSE .
BODY COVERMIDDLE COVER,
RR LUGGAGE.BODY LOWER COVER.




FO0O0/M000/0000/obododd /BODY COVER.MIDDLE COVER. RR LUGGAGE.BODY LOW

No. Part No. QTY PART NAME PART NAME
00 oooo 0o oooooo oooooo

13 |IM2521320000 1 [00000@O) TANK ,INNER COVER(rough)

14 M25213110000 1 000000 TANK COVER LEVER CABLE

15 92140600005 2 000 (6.4D*13D*1T) WASHER (6.4D* 13D* 1T)

16 90190601500 3 [DO0O0000(M6*15L) HEXAGON FLANGE BOLT (M6*15L)

17 190040501200 1 [D00000000 CR PAN HD MACHINE SCREW(M5*12L)

19 90210807500 1 000000 HEXAGON SOCKET HEAD BOLT

20 M 27060500000 1 00 COLLAR

22 |M26760217700 1 0000000 EXTENSION RR LUGGAGE




= A AR . REWH
—— SEATFR LUGGAGE,
BACK LUGGAGE .




F10%: B/ P58 4 #27% SEAT.FR LUGGAGE. BACK LUGGAGE

No. Part No. Q'TY PART NAME PART NAME
AE B Bl HiFH £ Hirq ¢

1 [M26710010001 T SEAT COMP.

2 |M2681001000 1 i HELMET CASE ASSY., FRT SECTION

3 [M26810110000 1 |[REGR) HELMET CASE ASSY., REAR SECTION

4 (90200602001 6 | ol hi A= (M6*1.0P) HEXAGON FLANGE BOLT (M6*1.0P)

5 (92370500003 2 | UEREBIEMS) U TYPE SPRING NUT

6 (90150501600 2 | FAVBPIES S IEE (M6%14L)  |CR PAN HD MACHINE SCREW(M6*14L

7 |C1583000000 1 |E9EaRIR) 9A BATTERY (9L)

8 [M2624050650 1 | BATTERY COVER

9 [M2624030650 1 |EEe COVER,ELECTRICAL UNITS

10 [C1681060000 1 v BRACKET, LUGGAGE

11 (92040600000 2 | E IR M6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)

12 [c1681070000 1 |5k SPECIAL BOLT

13 [M2701040000 1 | et REMOVEABLE CABLE TIE

14 |P6706540000 1|7 TOOL KIT

19 [C1042030000 2 M RUBBER PLUG

20 [M2681020000 1 |rivemipprs LUGGAGE LIGHTING LAMP

26 |M268A010000 1 | COVER,LUGGAGE LIGHTING LAMP
27 |M268A040000 1 |Hw BULB

28 |M25831000000 1 |EEEe DAMPER, BATTERY

29 [M25831000000 1 |EmEs DAMPER, BATTERY

30 |M2671301000 1 [ sy SEATLOCK ASSY

31 (90040601400 2 | FAVBPIES S IES (M6%14L)  |CR PAN HD MACHINE SCREW(M6*14L
32 |C26711210000 i SEAT LOCK LEVER CABLE

33 [M267A320000 1 [rrosm LIGTING SENSOR

34 (90110401600 1 | PR EE (M6*16L) | TAPPING SCREW

GMAX-200 JAPAN (49)

PAGE 1



FRESIR . O (B2 . 16
F1T | 1cENSE PLATEREFLECTOR. Om @’/\@
BACK LAMP, | /

_ 23 (ONLY FOR GERMANY)




F11O000O/000/00 /LICENSE PLATE.REFLECTOR. BACK LAMP.

No. Part No. QTY PART NAME PART NAME
00 oooQ 00 oooooQ 0ooooon
1 M2636001650 1 [Do000o0 LICENCE PLATE
2 |C5669000000 1 {0000 DOT REFLECTOR DOT
3 92140500014 1 000 PLAIN WASHER
4 192040600000 2 000000 (M6*1.0P) HEXAGON FLANGE NUT (M6* 1.0P)
5 |C1669000000 2 0D00O0@on) REFLECTOR SIDE
6  M2666000000 1 0000 REAR LAMPASSY.
7 M266F010000 1 [0OoOo COVER
8  IM266F080000 1 [0Oo0o BASE
9 198311221050 1 0000 BRAKING BULB
10 198221210990 2 0000 SIGNAL LAMP (10W)
11 IM266F070000 2 0000 TAPPING SCREW
14 M 266F060000 2 [poOOoO TAPPING SCREW
15 90110401200 1 000000000 (M4*120) CR PAN HD TAPPING SCREW(M4*12L)
16 /92040600000 2 000000 (M6*1.0P) HEXAGON FLANGE NUT (M6* 1.0P)
17 190040601400 2 [D00000000(M6*14L) CR PAN HD MACHINE SCREW(M6* 14L
18 92140600005 2 |000 (6.4D*13D*1T) WASHER (6.4D* 13D* 1T)
19 |M2701010000 2 [DOO00 PUSH RIVET
20 192020500000 1 |[0000(M5%0.8P) HEXAGON NUT (M5*0.8P)
23 190200602001 2 Doooo BOLT WITH WASHER







F12.20 0 / FRAME ] O O
No. Part No. QTY PART NAME PART NAME
RN 0000 00 0oooooo 0oooooo
1 IM242A001600C 1 00 0O (ED) FRAME ASSY (W/H SIDE-STAND SENSOR)
2 M2421420000 1 O0O0o0oo(@) SUPPORTING HOLDER ,STEPFLOOR(LH)
3 |[M242A420000 1 00O00o00o(@) SUPPORTING HOLDER ,STEPFLOOR(RH)
4 IM2421410000 1 0ooooo LICENCE PLATE, LINK PLATE
S |M24810000002 1 000000 M2-200 CUSHION ASSY, RR(gas type)
6 |C74510316000 1 oooooo ENGINE HANGER, LOWER
8 |M2451011600 1 0000 TRIANGLE SWING ARM
9 [X0481130000 4 000000 BUSH,RR AXLE BRACKET
10 |M 2451050000 1 O0O0O00OB SPACER TUBE B
11 90190601500 1 000000 (M6*15L) HEXAGON FLANGE BOLT (M6*15L)
12 190191004000 2 000000 (M10¥1.25P<40L)  HEXAGON FLANGE BOLT (M10*1.25P*40L)
13 |M2463010000 1 ooooo BACKSEAT PEDAL LEVER COMP
14 [E1463020000 1 oooo PEDAL LEVER, LH
15 |E1463040000 2 000 LOCK PIN
16  |E1463050000 2 ninlinlin SPRING
17 199010600000 2 00 (14" BEARING BALL(1/4")
18 93520201200 2 ooo COTTER PIN
19  |M 2463020000 1 OO0ooooo@) BACKSEAT PEDAL LEVER COMP (L)
20 |IM2463010000 1 000oo BACKSEAT PEDAL LEVER COMP
21  |E1464020000 1 oooo PEDAL LEVER, RH
22 M 2464020000 1 [pDoooooo@) BACKSEAT PEDAL LEVER COMP (R)
23 190190604001 4 000000 HEXAGON FLANGE BOLT (M6*40L)
24 X 0481070000 2 000 GREASE FILLING NUT







F12.20 0 / FRAME 0 0

No. Part No. QTY PART NAME PART NAME
0o oooo njn oooooo oooooo
25 |C1443020000 1 000000 UPPER BEARING CAGE

26 |C1443011000 1 0000 00 LOWER BEARING CAGE

27 190191412500 1 000000 (M14*15P%125L)  |EXAGON FLANGE BOLT

28 192061400000 2 O00O0oooon LOCK NUT,FLANGE U TYPE

29 INA 2 0000 AUTOMATIC OILING BUSH

30 190190601500 2 000000 (M6e*15L) HEXAGON FLANGE BOLT (M6*15L)
31 90191420500 1 000000 (M14*1.5P205L)  |EXAGON FLANGE BOLT

32 |M2451040000 1 O0OO0OO0OO0OA SPACER TUBE A

33 190191422000 1 oooooon EXAGON FLANGE BOLT

34 190191004000 4 oooooo EXAGON FLANGE BOLT

35 |M24510600003 1 Ooooogc SPACER TUBE C

36 |[X0481140000 6 000 DUSTPROOF

37 196550202600 2 ninlinlin NEEDLE BEARING

38 (C74510220000 1 oooo PULL LINKAGE ASSY.




(W=
CARBURETOR

>
—

A

18

S nvake WanrFoLo

BRAKE

_—

FUEL TANK

Fz T W A

11—




F130 00O /FUEL TANK O U

No. Part No. QTY PART NAME PART NAME
00 0000 00 000000 000000

2 [M25215000001 1 |[poo@EeEc FUEL TANK (W/O EEC)

3 90190601500 7 [DD0OO0O0OO(@Me 15L) HEXAGON FLANGE BOLT (M6*15L)

4 |M2521700000 1 |[pooooo FUEL GUAGE COMP.

5 190200501400 4 DoDODOO HEXAGON FLANGE BOLT

6  [C152A090000 1 [DOoO0o0 PACKING, FUL GAUGE

7 [M2521600000 1 [pooo AD.FUEL TANK

8  |M2526040000 1 |[Dopo@ooooooo) BACK FUEL HOSE(AD TANK TO TANK)

9  [922213000001 2 [Dooo HOSE CLAMP

10  |M2526020000 1 |[poo@oooooooo) FUEL HOSE(PUMP TO AD. TANK)

11  |M2521800000 1 |Dooo FUEL PUMP COMP

12 [ES706020000 1 |Doo WIRE CLIP

13 |M2521200000 1 |[poooooo FUEL FILTER ASSY

14 |M2526010000 1 |[Dobo@oooooDOon) VVACUUM HOSE(PUMP TO INTAKE MANIFOLD)
15 |E1706110000 2 0O PIPE CLIP

16 |E1706110000 2 0O PIPE CLIP

18  |M25260320000 1 |[Dobo@ooooooo) FUEL HOSE(AD. TANK TO CARBURETOR)
19 |E1706110000 2 0O PIPE CLIP

20 (92211200001 1 [poo HOSE CLAMP

21  |P65212100001 1 |[Dboooo FUEL FILTER

22 |M252A010000 1 0o0 FUEL PIPE(FILTER TO PUMP)

23 [M252A020000 1 000 FUEL PIPE(TANK TO FILTER)

24 |M252A030000 4 [DO0O0 HOSE CLAMP

25  |M2521220000 1 |pbo COARSE FUEL FILTER




S14 RBMEL, BN

CENTER STAND,SIDE STAND




F1420 0 0/0 00 /CENTER STAND,SIDE STAND ]

No. Part No. QTY PART NAME PART NAME
00 oooo 00 oooooo oooooo

1 |C74610016000 1 [Doooo CENTER STAND COMP

2 |C1701050000 1 D000 CUSHION RUBBER

3 |E1461121000 2 OO CENTER STAND SPRING

4 190191002800 2 000000 (M10%1.25P+28L) HEXAGON FLANGE BOLT (M10*1.25P

S |M24610100000 2 OO BUSH

6 M246B001600 1 0O000O0(@OED) SIDE STAND(W/H SAFETY SENSOR)

7192061000001 1 |00u000(M10%1.25P) U TYPE FLANGE NUT(M10*1.25P)

8 |C2462120000 1 00000 SPRING,SIDE STAND

9  |M2486003000 1 DO0O0O0O0O0O0OoOoo ENGINE HANGER ASSY.

10 190191018000 1 0ODoOOoO HEXAGON FLANGE BOLT

11 192061000001 1 |[00u000(M10%1.25P) U TYPE FLANGE NUT(M10*1.25P)

12 V2486070000 2 DoO0oOoOooo RUBBER,DAMPER

13 |C14860500001 1 D000 CUSHION RUBBER

14 \M 2486010000 2 [DooooO HEXAGON FLANGE BOLT

15 190191003500 1 (000000 (M10%1.25P*35L) HEXAGON FLANGE BOLT (M10*1.25P)




£ K #& M2-200

WIRE HARNESS

F15,

SPECIFIED PARTS

SPECIFIED PARTS

SPECIFIED PARTS



PGO PARTSCENTER
34

PGO PARTSCENTER
線

PGO PARTSCENTER
線

PGO PARTSCENTER
線

PGO PARTSCENTER
線

PGO PARTSCENTER
線


F15.20 00 /WIRE HARNESS O

No. Part No. QTY PART NAME PART NAME
00 oooo 00 0oooooo 0oooooo

1 |M2581600000B 1 000 WIRE HARNESS , MAIN

3 190190601500 1 000000 (M6*15L) HEXAGON FLANGE BOLT (M6*15L)
4 |B5583600000 1 00000000 HORN

S 90190801200 1 [DO00000(M8*12L) HEXAGON FLANGE BOLT (M8*12L)
6 |C75846000000 1 000000 COIL COMP

7190180602000 1 0000000000 (M6*20L) CR TRUSS HD MACHINE SCREW(M#6*20L)
9 198701210000 1 000 FUSE, 10A

9 198701215000 2 [ODOO FUSE, 15A

11 |P1701190000 1 0000 RUBBER BRACKET

12 |C75820010000 1 000ooooOoO CDI UNIT ASSY.

10 |C1581001000 1 0000000 STARTER RELAY

14 |[ES584000000 1 QOoOoooog VOL REGULATOR COMP.

15 190190601500 1 [D00000(M6*15L) HEXAGON FLANGE BOLT (M6*15L)
16 92030600004 2 D000 HEXAGON NUT

18 |M 2583020000 1 0DO0Oooog BATTERY (+)LINE

19 M 25520000004 1 00000 IGNITION SWITCH COMP.

20 190040602003 2 000000000 CR TRUSS HD MACHINE SCREW

21 |C15825020000 1 0DO0Oooo HEADLAMP CONTROLLER

22 |P2586011000 1 0000000 FLASHER RELAY ASSY

23 IM255B0200004 1 O0Ooooo KEY INDICATOR ASSY

24 M 255B0100004 1 Oooo DUMMY KEY

26 |C158A010000 1 0O0O0oo DIODE ASSY.

27 M 25843010000 1 000oooo LUGGAGE LAMP DELAY CONTROLLER




£ K #& M2-200

WIRE HARNESS

F15,

SPECIFIED PARTS

SPECIFIED PARTS

SPECIFIED PARTS



PGO PARTSCENTER
34

PGO PARTSCENTER
線

PGO PARTSCENTER
線

PGO PARTSCENTER
線

PGO PARTSCENTER
線

PGO PARTSCENTER
線


F15.20 00 /WIRE HARNESS O
No. Part No. QTY PART NAME PART NAME
00 0ooQ 00 0oooooo oooooo
28 |ES581200000 1 000 RELAY
29 (2581620000 1 poO0ooooo SAFETY SENSOR, SIDE STAND
30 90040501600 2 [D00O00O0O00O0O CR TRUSS HD MACHINE SCREW
31 |M25816110000 1 |[0000oooo CONNECTING WIRE, HEADLAMP
32 NA 1 [000o0ooOo CONNECTING WIRE,REAR LAMP
33 |c1581200000 1 [Doo REALY, SIDE STAND SENSOR
34 M 25520300004 1 O ANTI-THIEF COVER ASSY+KEY




M2-200 LABELS (JAPAN)

3 &

CREERETFYREAGELEL 2 3, ——>
EITMARERELEL 2 5.

cANAy PEELSAFYEL LS. TRUSHAR. EHBCRTTHE
TIEEANBYET,

cTIS-HM(LYET. BhINOROESERLEL S,
EEAMGNEOVBRCBET SCLORMELEL ;5.

A F54PEEMRO-E-LSTLEL 2 S,

EMOEFL L PBEBCTAAE-LAe@ALELLS
CEVHTHCHSTH A FAP Y FEM- TS LEMBLEL LS,
FAFAS » FEMIREEEGTELRTLEMES LT EENKBYET,
R EEPEESEO O RENBRES EbTLEIRLELLS
CEBOMEARBMERITLEL:S.

In order to let your scooter run
smoothly, be sure to change
the engine oil at 500 Km for a
new scooter and each 1000Km.

EVHTRICER - BTYAFR5VF
HENMoTLERERIELELLS -

YA FAS 2 FHHETLEHETIR
TuThMYERA -




F16.30 OO / LABEL (JAPAN) 0 0
No. Part No. QTY PART NAME PART NAME
00 0000 00 000000 000000
1 C2603001000 1 |[DDOoDooOOoOoOoO NOTICE STICKER
2 C16030110001 1 [DOo0oOo0OooOooO OIL REPLACE LABEL
3 M 2601020000 2 |pGOODO (DOOD) PGO LABEL (BLACK)
4 C1601570000 2 PPGODO(QDOOD) PGO LABEL (WHITE)
5 M 2601010000 1 GMAXOOODODOOO G MAX WINSHIELD,INNER COVER LABEL
6 C1603020000 1 [Dooooo FUEL TYPE STICKER
7 M 26014000000 2 |G-MAX2000 000 "G-MAX 200"
8 C26012120000 1 [Doooo REAR REFLECTION LABEL
9 C26030500002 1 [DDOoDooOooOo@o) SIDE STAND WARNING LABEL
10 M 2601110000 1 |[Doooooo FRONT FENDER LABEL




GO

MOTIVE POWER INDUSTRY CO., LTD.

Factory: NO.66, SHANJIAO RO., DACUN TOWNSHIP,
CHANGHUA COUNTY, TAIWANTY, R.O0.C
TEL:886-4-852-8111  FAX:886-4-852-8112

http : www.english.pgo.com.tw
e-mail : pgo@ms12.hinet.net



	E1.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E1.htm


	E1-1.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E1-2.htm


	E2.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E2.htm


	E3.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E3.htm


	E3-1.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E3-2.htm


	E4.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E4.htm


	E4-1.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E4-2.htm


	E5.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E5.htm


	E6.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E6.htm


	E7.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E7.htm


	E7-1.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E7-2.htm


	E8.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E8.htm


	E9.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E9.htm


	E10.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E10.htm


	E11.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E11.htm


	E12.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E12.htm


	E13.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E13.htm


	E14.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E14.htm


	E14-2.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/E14-2.htm


	F1.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F1.htm


	F2.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F2.htm


	F3.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F3.htm


	F3-1.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F3-2.htm


	F4.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F4.htm


	F4-2.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F4-2.htm


	F5.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F5.htm


	F6.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F6.htm


	F7.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F7.htm


	F8.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F8.htm


	F8.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F8.htm


	F8-2.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F8-2.htm


	F9.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F9.htm


	F9-2.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F9-2.htm


	F10.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F10.htm


	F11.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F11.htm


	F12.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F12.htm


	F12-2.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F12-2.htm


	F13.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F13.htm


	F14.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F14.htm


	F15.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F15-1.htm


	F15-1.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F15.htm


	F16.PDF
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F16.htm


	名称未設定
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/Book1.htm


	名称未設定
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/F15-2.htm





